
OWNER'S MANUAL

SP-4315 Hip trainer



2

TABLE OF CONTENTS
Introduction ................................................................................. 3
Manufacturer ............................................................................... 3
International Offices ..................................................................... 3

Precautions ................................................................................. 5

Warning Labels and communication stickers ...................................7
Safeguards ..................................................................................8
Assembly and Setup .....................................................................9

Parts list ................................................................................... .10
Assembly Instructions..................................................................16
Startworkout ...............................................................................26

Important safety instructions ........................................................ 4.

Warning .......................................................................................5

Product specifications ..................................................................9

.

Copyright 2021. Spirit Fitness® by Dyaco International. All rights reserved, including those to reproduce this bookor parts thereof in any form without first obtaining written
permission from Spirit Fitness.
Every effort has been made to keep this information current; however, periodically, changes are made to the
information herein, and these changes will be incorporated
into new editions of this publication. All product names and logos are trademarks of their respective owners.

3
3
3

5

7
8
9

10
16
22

4

5

9

Repetition and Time Counter ...................................................... 23
Maintenance .............................................................................. 25



3

Introduction
This manual will acquaint you with the assembly, operation and maintenance of your strength equipment.

SPIRIT Series – CHEST PRESS manufactured by Spirit Fitness®

Be sure to read and follow the information and instructions before assembling, using or servicing SPIRIT strength equipment.

Manufacturer
DCMNA
18303 Bothell Everett Hwy.
Suite 210
Bothell, WA 98012
+1 (425) 659-2401 (Local)
+1 (866) 463-2662 (+1 866 GODCMNA)
Email: customerservice@dcmna.com

International Offices
Taipei HQ Office
12F, No.111, SongJiang
Rd. Taipei City, Taiwan, 10486
TEL: +886-2-2515-2288
FAX: +886-2-2515-9963
Email: info@dyaco.com

Dyaco Japan
Dai 2 Shirako Bldg. 501
6-16-7 Nishi Kasai Edogawa
Tokyo 134-0088, Japan
Tel: 03-6808-4588
Fax: 03-6808-4677
Email: info@dyaco.jp

Dyaco Shanghai
Room 210, No.350
Hengren Road
Yangpu District
Shanghai, China, Zip Code 200438
Tel: (86) 21-65068300
Fax: (86) 21-65068150

aco UK Ltd
rbourne Drive
erbury
ton Keynes

K10 9RG UK

Tel: +44 (0)800 029 3865
Email: sales@dyaco.co.uk

Dyaco Germany
Technologiepark Bergisch-Gladbach
Haus 56
Friedrich-Ebert-Straße 75
51429 Bergisch Gladbach
Tel: +49 (0)2204 844 340
Fax: + 49 (0)2204 844 333
Email: info@dyaco.de

Dyaco Canada
5955 Don Murie Street
Niagara Falls, ONL2G 0A9
Canada
Tel: +1 888-707-1880
Fax: +1 905-353-8968
Email: sales@dyaco.ca

��

SP4315 Hip trainer





5



6

1278

1725

600

600

600

600

Training
area



7

Warning Labels and Communication Stickers

The following pages show examples of Spirit® Fitness warning labels and communication stickers placed on the equipment as part

of the manufacturing process. It is critical that owners maintain the integrity and placement of these stickers. If you find any stickers

missing or damaged contact your local dealer or distributor for a replacement.

If any instructions or information are not clear, and please contact to SPIRIT FITNESS customer service right away.

NOTE: STICKERS AND LABELS ARE NOT SHOWN TO SCALE

California Prop 65 Warning Decal(For US model only)

Warning Decal

Serial Number Decal

HIP TRAINER

180 360
SP-43152106001

SP-4315





9

Assembly & Setup

Use the following procedures to unpack and assemble your Strength Equipment manufactured by Spirit Fitness.

Unpacking &Parts
1. Position the shipping carton so the Heavy End is located at the bottom.

2. Cut the straps then lift the box over the unit and unpack. Remove all parts from the shipping carton and foam inserts, and verify
that all parts are included in your shipment:

3. Locate the hardware package. The hardware is separated into four steps. Remove the tools first. Remove the hardware for
each step as needed to avoid confusion. The numbers in the instructions that are in parenthesis (#) are the item number from
the assembly drawing for reference.

NOTE: All tools required to assemble the Strength Equipment are included within the packaging.

Take timenow to enter your Strength Equipment serial number in the space below.
(Serial number is located on the center tube, see page 17).

Serial No._____________________________________________

NOTE: If you are missing any of the parts listed above, inspect the packing material and the box for items that may have been
overlooked.

If parts are missing, or if you have any operational questions, please call your local Spirit Fitness’s Service department or the
distributor whomsold you the product. Please see page 3 for a listing of international corporate offices and locate the office
nearest you. Have your serial number ready.

CAUTION: Damage to the Strength Equipment during assembly is not covered as part of the limited Spirit Fitness warranty. Take
care not to drop or lean the Strength Equipment on its side. Carefully stand the Strength Equipment up in the normal upright
position on a stable surface so it will not tip over duringassembly.

Protect the environment by not disposing of this product with household waste. Check your local authority or approved waste
center for recycling advice and facilities.

Product Specifications

MaximumTraining Weight 180kgs / 396lbs

Products Weight 49kgs / 108lbs

Overall Dimensions 1362*447*415

Maximum Training Weight     180 kgs  / 360 lbs
Products Weight                   212 kgs  / 467 lbs
Overall Dimensions               1725*1278*1500



10

Parts List
No. Description Spec Qty Part No.
001 Doorframe 1 SP-4315-001
002 Upper shield 1 SP-4315-002
003 Shield fixed plate 4 SP-4315-003
004 Guide rod 2 SP-4315-004
005 Guide rod fixed plate 1 SP-4315-005
006 Fixed bushing 12 SP-4315-006
007 Front shield 1 SP-4315-007
008 Back shield 1 SP-4315-008
009 Rubber bumper φ64*φ32*φ20*35 2 SP-4315-009
010 Rubber bumper φ38*φ21*10 2 SP-4315-010
011 Floor cushion 2 SP-4315-011
012 Rod end cover 4 SP-4315-012
013 Pulley sets φ89*32 2 SP-4315-013
014 Selector pin 1 SP-4315-014
015 Cross recessed countersunk head screw M5*10 8 SP-4315-015
016 Countersunk head hexagon socket screw M6*16 12 SP-4315-016
017 Inner Hexagon Mushroom Head Bolt M8*25 4 SP-4315-017
018 Inner Hexagon Socket Head Bolt M6*16 2 SP-4315-018
019 Inner Hexagon Socket Head Bolt M8*20 2 SP-4315-019
020 Inner Hexagon Socket Head Bolt M10*35 4 SP-4315-020
021 Inner Hexagon Socket Head Bolt M10*55 30 2 SP-4315-021
022 Spring washer M6 2 SP-4315-022
023 Spring washer M8 2 SP-4315-023
024 Spring washer M10 4 SP-4315-024
025 Flat washer Φ12*Φ6.4*1.6 2 SP-4315-025
026 Flat washer Φ16*Φ8.4*1.6 6 SP-4315-026
027 Flat washer Φ20*Φ10.5*2 8 SP-4315-027
028 Nylon nut M10 2 SP-4315-028
029 Rivet nut with small countersunk head M8*18 4 SP-4315-029



11

Parts List

No. Description Spec Qty Part No.
040 Connecting frame 1 SP-4315-040
041 Main frame 1 SP-4315-041
042 Back brace frame 1 SP-4315-042
043 Foot rack 1 SP-4315-043
045 Round pad swing frame 1 SP-4315-045
046 Round pad adjustment frame 1 SP-4315-046
047 Round pad support frame 1 SP-4315-047
048 Fixing frame 1 SP-4315-048
049 Connecting frame 1 SP-4315-049
050 Spring rack 1 SP-4315-050
051 spindle1 1 SP-4315-051
052 spindle2 1 SP-4315-052
053 Adjusment column 1 SP-4315-053
054 Adjusment plate 1 SP-4315-054
055 Connecting shaft 4 SP-4315-055
056 Tension spring 1 SP-4315-056
057 Flat pin 1 SP-4315-057
058 Adjust the patch 1 SP-4315-058
059 Pastic washer 4 SP-4315-059
060 Pulley set 1 SP-4315-060
061 End cap 7 SP-4315-061
062 M20 Nut 2 SP-4315-062
063 Metallurgy set 4 SP-4315-063
066 Self-lubricating bearing 2 SP-4315-066
067 Adjusment column 1 SP-4315-067
068 Spring 2 SP-4315-068
069 Socket cap screw M12*20 1 SP-4315-069
070 U-ring of cable 1 SP-4315-070
071 Gas spring cylinder 1 SP-4315-071
072 Gas spring cylinder 1 SP-4315-072
073 Pulley set 1 SP-4315-073
074 Bumper 1 SP-4315-074
076 Bumper 2 SP-4315-076
077 Pulley set 2 SP-4315-077
078 Mat 4 SP-4315-078
079 Pull up knob 1 SP-4315-079
080 Stop collar 1 SP-4315-080
081 The small gloves 2 SP-4315-081



Parts List

12

No. Description Specifications Qty Part No.
082 15 holes selector 1 SP-4315-082
083 10lb top weight stack 1 SP-4315-083
084 20lb weight stack 10 SP-4315-084
085 Socket cap screw M5*10 3 SP-4315-085
086 Socket cap screw M5*35 1 SP-4315-086

088 Socket cap screw M8*30 3 SP-4315-088
089 Socket cap screw M8*70 1 SP-4315-089
090 Socket cap screw M10*25 2 SP-4315-090

092 Socket cap screw M10*45 1 SP-4315-092
093 Socket cap screw M10*50 3 SP-4315-093

097 Socket head cap screw M10*25 5 SP-4315-097
098 Socket head cap screw M10*30 1 SP-4315-098
102 Flat washer Φ16*Φ8.4*1.6 12 SP-4315-102
103 Flat washer Φ20*Φ10.5*2 23 SP-4315-103

105 Big washer Φ30*Φ10.5*2.5 1 SP-4315-105

107 Spring washer M8 4 SP-4315-107
108 Spring washer M10 19 SP-4315-108

110 Nut M10 4 SP-4315-110
114 Step bearing φ52*φ25*18 2 SP-4315-114
115 Spring pin φ10*45 1 SP-4315-115
116 Back pad 1 SP-4315-116
117 Seat pad 1 SP-4315-117
118 Leg pad 1 SP-4315-118
119 Spring washer M12 1 SP-4315-119
120 10lb weight stack 4 SP-4315-120



Parts List

13



14



15



16

STEP 1

1cm 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16

Assembly Instructions

No. Description Specifications Qty
045 Round pad swing frame 1
046 Round pad adjustment frame 1
047 Round pad support frame 1
055 Connecting shaft 2
059 Pastic washer 2
061 End cap 1
063 Metallurgy set 2
092 Socket cap screw M10*45 1
097 Socket head cap screw M10*25 1
098 Socket head cap screw M10*30 1
103 Flat washer Φ20*Φ10.5*2 1
105 Big washer Φ30*Φ10.5*2.5 1
108 Spring washer M10 1
118 Leg pad 1



17

1cm 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16

STEP 2Assembly Instructions

No. Description Specifications Qty
045 Round pad swing frame 1
051 spindle1 1
061 End cap 2
072 Gas spring cylinder 1
097 Socket head cap screw M10*25 2
103 Flat washer Φ20*Φ10.5*2 2
108 Spring washer M10 2

51

72

45

97

108

103

61



Assembly Instructions STEP 3

18

1cm 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16

No. Description Specifications Qty
088 Socket cap screw M8*30 3
089 Socket cap screw M8*70 1
102 Flat washer Φ16*Φ8.4*1.6 4
107 Spring washer M8 4
116 Back pad 1
117 Seat pad 1



19

1cm 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16

Assembly Instructions STEP 4

No. Description Specifications Qty
001 Doorframe 1
020 Inner Hexagon Socket Head Bolt M10*35 8
024 Spring washer M10 8
027 Flat washer Φ20*Φ10.5*2 10
040 Connecting frame 1
041 Main frame 1
073 Pulley set 1
093 Socket cap screw M10*50 3
110 Nut M10 1



Assembly Instructions STEP 5

20

1cm 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16

No. Description Specifications Qty
004 Guide rod 2
005 Guide rod fixed plate 1
010 Rubber bumper φ38*φ21*10 2
012 Rod end cover 4
019 Inner Hexagon Socket Head Bolt M8*20 2
023 Spring washer M8 2
026 Flat washer Φ16*Φ8.4*1.6 6
083 10lb top weight stack 1

120 10lb weight stack 4
084 20lb weight stack 14

120



Assembly Instructions STEP 6

21

1cm 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16

No. Description Specifications Qty
002 Upper shield 1
003 Shield fixed plate 4
007 Front shield 1
008 Back shield 1
015 Cross recessed countersunk head screw M5*10 8
018 Inner Hexagon Socket Head Bolt M6*16 2
022 Spring washer M6 2
025 Flat washer Φ12*Φ6.4*1.6 2



22



Repetition Counter1

Time Counter2

Repetition and Time Counter 
A battery-operated console is available for use on SP-43 Series Selectorized Strength Equipment. 

The console tracks workout time and number of repetitions per set.

Troubleshooting

PROBLEM TROUBLESHOOTING

1 2

Display does not turn on when 
you pickup the weight

Replace batteries.

Check the magnet is still in position and the reed 
switch is still positioned next to the magnet.  

Check connections at back of console for battery 
and switch assembly.

Replace the console.

NOTE: A console comes with the magnet and 
reed switch assembly.

Rep counter turns ON when you 
pick up the head plate but does 
not count reps.

Make sure you are doing a full repetition. Magnet
must go up past the counter reed switch and back 
down past it to count ONE repetition.

Check for broken or cut wires. If broken or cut 
wires found, replace the console.

NOTE: Console includes all wiring.

This counter is powered by 2 pcs of AA batteries.
(Alkaline Battery Recommended)

23



ytQcepSnoitpircseD.oN
A Dry Reed Pipe Connection Wire 1

eniLrewoPB 1

B

A

24



25

Maintenance

A regular preventative maintenance schedule with all fitness equipment ensures that products are working at an optimal condition

without affecting the end user exercise experience. To assist in the maintenance regiment, it is recommended to break service into:

Daily, Weekly, & Monthly activities. Details on each activity can be found in the “Maintenance” section of this document.

All preventive maintenance activities must be performed on a regular basis. Performing routine preventive maintenance actions can

aid in providing safe, trouble-free operation of all SPIRIT equipment. SPIRIT is not responsible for performing regular inspection and

maintenance actions for your machines. Instruct all personnel in equipment inspection and maintenance actions and also in accident

reporting and recording.

Item Time Frame Instructions

Frame Bi-Annually Wipe down with lint free cloth.

Belt & Cable Daily Wipe down with lint free cloth.

Upholstery Daily Wipe down with lint free cloth.

Machine As Needed Wipe down with lint free cloth.

Lubricate Guide Rods As Needed
Apply the Teflon based lubricant to a cotton cloth and then apply up and down

the guide rods.



Owner’s Manual
© 2019 All Rights Reserved21




